KITECH a%ds ot M27 Uas gi7| 22 89
olEuATeo e Tel: 041-580-8114 | Fax : 041-589-8120 | www. kitech.re.kr

o

MAESHN
(Test Report)

lodgmM -z C2INe3D1 72 -01-02-(01-00)

2.8 2 X FAIFALAE
A7) ZHA TUH 2HEHZ1E 35 (B8HEE)
3. A & 21 2+ i 2021-08-22 ~ 2021-03-26
4, 2 T A=
5. E2/ABEH : 2tME|=2n|of
* A|EHeE A7 MZ8 AlE & A|ZHo| 2k HEE LT},
6. Al 8 2 B : DIN 71460-2:2006
7.Al & & 3 :CE HolX| &=
8. Al & Bt & : HIZ|E QA MEF SJIEE 143 sE2MAVI=HTE HF2E 33
N 7| =2 ol X}
sol M o 1H dtey M w Al /| ) d
Het® : cobalt98@kitech.re.kr A2t : shk@kitech.re.kr
20214 03¢ 30
e T e S e
SEANA 7|2 IRl
DRI
HD 1. 2 MEME TZ40| HAIE AR 2 A|lEHEHSZ AIEEr Ealo| 851, A MEo oigt SEE 255
A= gLt
AEECRE AR + glen 25 0|22 A28 ZAIgUCH

2. 8 48Me &8, U8, #3108
3. 2 MAMY g el QRIAEERE Helztsguoh

page: 1 of 3

KITECH




KITECH 2z%2c 3ot M87 Q3 gui7| 27 89
vlEaA7Eci e Tel: 041-589-8114 | Fax : 041-589-8120 | www. kitech. re.kr

1. B3 M W3 C2IN230172
2. 9 2| A FAIGAL A E
3. Al =2 o 2HME|=2|alo] / 240%205%35 mm®

4. Al & g & : DIN 71460—2:2006

o Flow rate: 150 m’*/h
o Challenge gas: n—Butane
o (Gas concentration: 80 ppm

5. Al ® & 1t

¢ Test results o Test sample
| )~ 0, UdiS(Eyoie] =
Duration of adsorption (min) Efficiency (%) Ineprigde e -
1 66.6
5 22.6 g BSIEHUUSS
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1. B3 M B 35: C21N230172
2. 9 g| A FAIZA QE
3. Al =2 M : ZHMIE|=2|8|0] / 240%x205%35 mm®

4. Al @ H #: DIN 71460-2:2006

o Flow rate: 150 m*h
o Challenge gas: Toluene
o (Gas concentration: 80 ppm

5. Al & Z 1t

o Test results & Test sammple
{1,4.01'20‘%?%?

i 1 1 s ai-ool, T % Ue)

Duration of adsorption (min) Efficiency (%) o100, MBrL ol

1 84.2

5 81.9
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1. 80 M W F:C2IN230262

AL A=

fol

2. 9 2| At FA
3. Al B MUl / 250%222%30 mm®
4. Al & ® & : DIN 71460—-1:2006

5. Al 8 0 Il

o Test results o Test sample
Air flow rate (m’/h) Pressure loss (Pa) Prapgeapumsees
Bl e ol

100 17.8

200 30.3

300 45.8

400 63.3

500 33.0

600 105.4
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1.8 3 M ™ & CRIN230252

fou

2.9 = A FABAYE

He = o MUAlA / 250%222%30 mm®

4, Al & H & DIN 71460—-1:2006

o Flow rate: 300 m’/h
o Test dust: ISO A2 Fine dust
o Dust concentration: 20 mg/m®

g oA H E B

o Test results o Test sample
Particle size (xm) | Initial fractional efficiency (%) bbb
2.3 ~ .5 81.6
0.5 ~ 1.0 84.8
1.0 ~ 3.0 90.3
3.0 ~ bl O&u7
5.0 ~ 10.0 98.6
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1. B4 M S C3INZIIIR-01

A sl

toh

2. & | A F4

3. Al L= o ZIME|Z 20| 0 (M EH / 240X204%X35 mm®

4. Al 8 8 8 : DIN 71460-1:2006

5. Al & Z 1}
o Test results o Test sample
Air flow rate (m*h) Pressure loss (Pa)
100 36.6
200 77.0
300 123.6
400 174.8
500 232.3
600 298.3
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1. B3O M M 35: C2IN230389-02
2. 8 = A FAIZAL HE
3. Al B 9 : BIMIE|=2|0|0f (B AIEE) / 240x204%35 mm®

4. Al © " ®: DIN 71460-1:2006

o Flow rate: 300 m®/h
o Test dust: ISO A2 Fine dust
o Dust concentration: 20 mg/m’

5. Al 8 & 3}

o Test results o Test sample
Particle size (/) | Initial fractional efficiency (%)

0.3 ~ 0.5 81.3

0.5 = 1.8 87.0

1.0 =~ 3.0 95.9

34 = B¢ 98:3

5.0 ~ 10.0 99.8
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